
™

WARNING

No. Description Qty.

1 Bed Rail 1

No. Description Qty.

1 Channel 1

2 Clamp Block - Driver Side 1

3 Clamp Block - Passenger Side 1

4 Hex Bolt, 3/4 X 1-3/4" 4

5 Hex Bolt, 3/4 X 1-1/4" 2

6 Hex Bolt, 5/8 X 1-1/2" 6

7 Lock Washer, 3/4" 6

8 Lock Washer, 5/8" 4

9 Flat Washer, 5/8" 2

10 Lock Nut, 5/8" 2

11 Plug 1

12 Plug Wrench 1

BOX 1

™

1

1

6

7

12
11

8 9 10

5 4

2 3



FRAME

TRUCK BED

Approximately
6" of Clearance

x

King Pin

Back of truck

Y

FRAME

TRUCK BED



TRUCK BED

Frame

TRUCK BED

Frame




